
 

 O W N E R ’ S     M A N U A L
     A s s e m b l y               I n s t r u c t i o n s&

  GLRA-81



  2

A s s e m b l y  D i a g r a m



  3

H a r d w a r e  L i s t

         Part numbers are required when ordering parts.

	 A1 	 	 	 2	 	 M12X75 HEX HEAD BOLT
	 A2 	 	 	 1	 	 M12X70 HEX HEAD BOLT 
	 A3 	 	 	 2	 	 M10X75 HEX HEAD BOLT
	 A4 	 	 	 1	 	 M10X50 HEX HEAD BOLT
	 B1 	 	 	 3	 	 M12 NYLON LOCK NUT
	 B2 	 	 	 3	 	 M10 NYLON LOCK NUT
	 B3 	 	 	 2	 	 M8 NYLON LOCK NUT
	 C1 	 	 	 2	 	 M12 WASHER
	 D1 	 	 	 1	 	 M8X75 SHAFT BOLT (8260-003)
	 D2 	 	 	 4	 	 F1” ROUND END CAP (9260-021)
	 D3 	 	 	 2	 	 60x45 NYLON BUSHING (9211-032)
	 D4 	 	 	 2	 	 F1” ROUND END CAP (9211-016)
	 D5 	 	 	 1	 	 F4 1/4”X21t PULLEY (9213-002C)
	 D7 	 	 	 1	 	 F1” RUBBER CANE TIP (9212-019)
	 D8 	 	 	 4	 	 F8 SPRING SNAP LINK (8810-001)
	 D9 	 	 	 1	 	 3280mm STEEL CABLE
	 D10 	 	 	 1	 	 1550mm STEEL CABLE
	 D11 	 	 	 2	 	 F4 1/4”X45t PULLEY (9213-002D)

	 	 	 Part#     		  Qty		      Description



G L R A - 8 1  H a r d w a r e

  4



G L R A - 8 1  H a r d w a r e

  5



1900 S. Des Plaines Ave.
Forest Park, Il 60130

1 (800) 556-3113
Hours:  M-F 8:30 - 5:00 CST

www.bodysolid.com
c

 Copyright 2003. Body-Solid. All rights reserved. Body-Solid reserves the right to change design and specifications when we feel it will improve the product.
              Body-Solid machines maintain several patented and patent pending features and designs. All rights reserved on all design patents and utility patents.


